





PARTS LIST

PART PICTURE DESCRIPTION NUMBER PART PICTURE DESCRIPTION NUMBER
1 2 Thermometer 1 A M6X12 18
2 Lid 1 M6X12 4
3 Handle spacer 4 B M6 4
4 C———— | Handle(lid) 1 C M6X20 8
5 re—- Warming rack 1 b M10 )
6 Cooking grid 2

i eg E M6X80 2
7 = Handle(body) 1
M6 1
8 Handle spacer for body 2 F @ “ 36X16 1
9 [ | | Backofthe body 1 O %6 1
N .
10 Side of the body 1
» - — : . — #6X40 3
= ottle opener
R 3
12 Long leg 1
Ho | (o > M6X40 4
13 |BE=———| Llongleg 1 &
. I (_n M6X40 4
14 '. Front of the bod 1 :
Y ] GR 1
15 | &—=—> | Handle for ash pan 1 K (Om & M6 4
16 @ Rubber stopper 2 L 4, : &) M6X40 4
OH M6 4
17 g Air vent 4
18 [H] Hinge for lid 2
19 @ Hinge for body 2
20 @ Side of the body 1
21 — Charcoal pan 1
Py I R —— Ash pan 1
23 | ====z| Storagerack 1
24 Wheel cover 2
25 Wheel 2
26 — Axle 1
I Support for handle
27 (body gate) 1
Handle spacer
28 (body gate) 1
29 0 Handle (body gate) 1
30 @ Side board 1
31 a Hook 4
32 | B=—=—===| Sshortleg 1
33 | E———= | Shortleg 1
34 J Handle for charcoal pan| 1




Step 1
10
- gl
Lot I
]
[
/L
PART PICTURE DESCRIPTION | NUMBER
A (mm &S | M6X12 8
Step 2

-3

(0]
O
i = — 0

_u

PART | PICTURE |DESCRIPTION| NUMBER
B @ fom M6X12 2
o8 M6 2

17




Step 3

8

DESCRIPTION [NUMBER

M6X20

@ fum

PART | PICTURE

Step 4

NUMBER

4

DESCRIPTION

M6X12

PICTURE

C)

PART




Step 5

PART PICTURE DESCRIPTION | NUMBER
D @ M10 2
Step 6
PART | PICTURE DESCRIPTION | NUMBER

E |@c—==| M6X80 2
loX: M6 1

Fl| O 26X16 1
Ol %6 1

4



Step 7

PART PICTURE | DESCRIPTION| NUMBER
A (um M6X12 4
Step 8

PART | PICTURE DESCRIPTION | NUMBER

] R

1




Step 9

PART PICTURE DESCRIPTION NUMBER
G I | ¢6X40 1
== 1
Step 10
PART| PICTURE DESCRIPTION | NUMBER
H| @ M6X40 2




Step 11

Step 12
PART| PICTURE DESCRIPTION NUMBER
| M6X40 4

(a5




Step 13

PART PICTURE DESCRIPTION NUMBER
A | Om & | M6X12 2
K | gm & M6 4
Step 14
PART| PICTURE DESCRIPTION NUMBER
H |® ommmm | M6X40 2
® pmmmm | M6X40 4
L
o M6 4




Step 15

wD /
/ \&
17
PART PICTURE DESCRIPTION | NUMBER
B ® tmm M6X12 2
08 M6 2
Step 16
\
G
PART PICTURE DESCRIPTION NUMBER
. — #6X40 2
= 2




Step 17

Step 18




	说明书-A20181225-3 长城 大方形台车炉170套

